
LEFT CONTROL ASSEMBLY
Section VI - PARTS (cont’d)

VI-22



LEFT CONTROL ASSEMBLY
Section VI - PARTS (cont’d)

VI-23

REF.
NO.

NO.
REQ

PART
NUMBER DESCRIPTION

1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35

1
2
1
2
1
1
4
9
1
1
12
4
2
9
4
4
2
4
9
36
10
9
4
24
10
9
9
2
1
1
1
1
6
1
9

0300341
0300834
0300835
0300836
0300837
0301884
0302457
0302726
0302856
0302917
0303008
0303427
0400066
0400103
0400107
0400122
0400367
0400379
0400382
0400383
0400392
0400393
0400451
0400466
0400512
0400532
0400541
0711235
0711245
0711246
0711284
0711285
0801054
0803182
0803294

CONTROL KNOB, W/L (UP/DOWN)
CONTROL KNOB, (IN/OUT)
CONTROL KNOB, BOOM (UP/DOWN)
CONTROL KNOB, JACK (UP/DOWN)
CONTROL KNOB, BOOM (IN/OUT)
CONTROL CABLE, 96"
CONTROL CABLE, 104"
GREASE FITTING, 1/4"-28 X 45°
CONTROL KNOB, TILT (UP/DOWN)
CONTROL KNOB, W/L EXTEND (IN/OUT)
ADJUSTABLE CLEVIS
CONTROL CABLE, 114"
SCREW, 1/4"-20 X 3/4" HEX HD CAP
SCREW, 5/16"-18 X 1-1/4" HEX HD CAP
SCREW, 5/16"-18 X 2-1/2" HEX HD CAP
SCREW, 3/8"-16 X 1-1/4" HEX HD CAP
NUT, 1/4"-20 HEX NYLOK
NUT, 5/16"-18 "J" TINNERMAN
NUT, 5/16"-18 HEX NYLOK
NUT, 5/16"-24 HEX
NUT, 3/8"-16 HEX NYLOK
NUT, 3/8"-16 HEX JAM
WASHER, 1/4" FLAT
WASHER, 5/16" INTERNAL TOOTH
WASHER, 3/4" FLAT (SPECIAL)
CLEVIS PIN, 5/16" X 1"
COTTER PIN, 1/16" X 3/4"
CLAMP, SHAFT CONTROL BOX
PLATE, SHAFT SUPPORT
PIN, CONTROL BOX
SUPPORT, CONTROL (LEFT)
SUPPORT, CONTROL (RIGHT)
CONTROL CABLE CONNECTOR
CONTROL FRAME WELDMENT
CONTROL HANDLE WELDMENT

REF.
NO.

NO.
REQ

PART
NUMBER DESCRIPTION

--
36
37
38
39
40
41
42
43
44
45
46
47
--
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
--
66
67

--
12
1
15
2
2
2
2
1

35 
1
12
1
1
1
1
1
1
8
3
1
1
1
2
3
2
2
5
3
2
3
1
1
3
1

--
0300166
0301574
0301577
0301610
0301618
0302048
0302340
0302431
0302434
0302677
0302678
0302844
0303479
0303226
0303235
0303250
0303251
0303322
0303335
0303363
0303364
0303365
0400025
0400057
0400078
0400351
0400367
0400401
0400451
0400527
0711277
0711836
0803181
HA0132

REMOTE CONTROL ASSEMBLY
WIRE CONNECTOR, SPADE
ELBOW, 4TB-4MP90
AIR HOSE, 1/4" O.D. (FT.)
CONNECTOR, 4TB-4MP
BRASS PLUG, 4MP
CABLE SEALING GRIP
HEX PIPE BUSHING
CONVOLUTED LOOM, 3/8" X 8"
CABLE TIE, 4" 18 LB.
BREATHER VENT, 2MP
ELBOW, 4TB-2MP
AIR SOLENOID VALVE (8)
AIR SOLENOID VALVE (14)
CIRCUIT BREAKER, HI-AMP WATERPROOF
TERMINAL BLOCK
POWER PAL, 15 POSITION
POWER PAL, 8 POSITION
ELECTRICAL CABLE, 16/10 SO (FT.)
AIR CYLINDER
AIR FILTER/REGULATOR
AIR LUBRICATOR
MOUNTING BRACKET
SCREW, # 8-32 X 3/4" RD HD SLOTTED
SCREW, 1/4"-20 X 1-1/4" HEX HD CAP
SCREW, 1/4"-20 X 2" HEX HD CAP
HEX NUT & STAR WASHER, # 8-32
NUT, 1/4"-20 HEX NYLOK
NUT, 7/16"-20 HEX JAM
WASHER, 1/4" FLAT
CLEVIS PIN, 5/16" X 5/8" COTTERLESS
SUPPORT, SOLENOID VALVE (8)
SUPPORT, SOLENOID VALVE (14)
CLEVIS WELDMENT
GAUGE, 0-160 PSI

REMOTE CONTROL ASSEMBLY



RIGHT CONTROL ASSEMBLY
Section VI - PARTS (cont’d)

VI-24



RIGHT CONTROL ASSEMBLY
Section VI - PARTS (cont’d)

VI-25

REF.
NO.

NO.
REQ

PART
NUMBER DESCRIPTION

1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27

2
1
2
1
3
6
6
3
6
4
4
4
10
18
4
6
18
4
7
6
6
2
1
1
1
1
6

0300834
0300835
0300836
0300837
0302457
0302726
0303008
0303427
0400103
0400107
0400122
0400379
0400382
0400383
0400392
0400393
0400466
0400480
0400512
0400532
0400541
0711235
0711247
0711284
0711285
0803183
0803294

CONTROL KNOB, (IN/OUT)
CONTROL KNOB, BOOM (UP/DOWN)
CONTROL KNOB, JACK (UP/DOWN)
CONTROL KNOB, BOOM (IN/OUT)
CONTROL CABLE, 104"
GREASE FITTING, 1/4"-28 X 45°
ADJUSTABLE CLEVIS
CONTROL CABLE, 114"
SCREW, 5/16"-18 X 1-1/4" HEX HD CAP
SCREW, 5/16"-18 X 2-1/2" HEX HD CAP
SCREW, 3/8"-16 X 1-1/4" HEX HD CAP
NUT, 5/16"-18 "J" TINNERMAN
NUT, 5/16"-18 HEX NYLOK
NUT, 5/16"-24 HEX
NUT, 3/8"-16 HEX NYLOK
NUT, 3/8"-16 HEX JAM
WASHER, 5/16" INTERNAL TOOTH
WASHER, 3/8" FLAT
WASHER, 3/4" FLAT (SPECIAL)
CLEVIS PIN, 5/16" X 1"
COTTER PIN, 1/16" X 3/4"
CLAMP, SHAFT CONTROL BOX
PIN, CONTROL BOX
SUPPORT, CONTROL (LEFT)
SUPPORT, CONTROL (RIGHT)
CONTROL FRAME WELDMENT
CONTROL HANDLE WELDMENT



VI-26

Section VI - PARTS (cont’d)
WINCH ASSEMBLY - H-800 DOW-LOK



WINCH ASSEMBLY - H-800 DOW-LOK
Section VI - PARTS (cont’d)

VI-27

REF
NO.

NO.
REQ

PART
NUMBER DESCRIPTION

1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
27
29
30
31
32
33
34

1
1
2
1
1
1
1
1
1
1
2
1
1
1
1
1
1
1
1
1
2
1
1
1
1
2
8
2
1
2
1
4
4
4

276033
306035
308083
314007
314010
316008
324151
324318
326027
328122
330010
332120
334066
338221
338235
338242
340011
340068
342053
342092
342153
352021
357433
362224
368082
400007
400011
402045
412051
412052
413028
414038
414069
414111

SHIFTER ASSEMBLY
SPRING, FLAT
BUSHING
CAM PLATE
CABLE ANCHOR
CAP, BEARING
CLUTCH
LOCKING RING
COVER, BRAKE
COVER, GEAR HOUSING
SHOE, DRAG BRAKE
DRUM
GEAR, R.H.
HOUSING, BRAKE
HOUSING, CLUTCH
HOUSING, GEAR
HUB, BRAKE
HUB, GEAR
KEY
KEY
KEY
PLATE, RETAINER
SHAFT, DRUM
SPACER
WORM, R.H.
BALL, BRAKE
BALL, CLUTCH
BEARING, BALL
BUSHING
BUSHING
COVER, SHIFTER
CAPSCREW, 1/4"-20 X 3/4" LG HEX HD
CAPSCREW, 5/16"-18 X 3/4" LG HEX HD
CAPSCREW, 5/16"-18 X 1" LG HEX HD

REF
NO.

NO.
REQ

PART
NUMBER DESCRIPTION

35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67

8
6
2
8
1
8
6
1
4
6
4
8
2
1
1
1
2
2
1
2
4
4
4
1
1
1
1
1
2
4
1
1
2

414277
414282
414399
414571
414603
414606
414897
418067
418163
418177
418184
418217
442192
442194
442195
456008
456031
462013
468002
468011
470042
470044
470058
474030
486068
486076
490025
494010
494022
494069
518016
530007
530094

CAPSCREW, 3/8"-16‘X 1" LG HEX HD NYLOK
CAPSCREW, 3/8"-16 X 1-1/4" LG HEX HD
CAPSCREW, 3/8"-24 X 1-1/4" LG HX HD ALL-THRD
CAPSCREW, 1/2"-20 X 1-1/4" LG HEX HD
CAPSCREW, 1/2"-20 X 1-3/4" LG HX HD ALL-THRD
CAPSCREW, 1/2"-20 X 2"LG HEX HD
CAPSCREW, 3/8"-16 X 1" LG SOC HD
NUT, 1/2"-20 HEX JAM
LOCKWASHER, 5/16" MED SECT
LOCKWASHER, 3/8" MED SECT
WASHER, FLAT 3/8" ALUM.
LOCKWASHER, 1/2" MED SECT
GASKET
GASKET
GASKET
FITTING, RELIEF
FITTING, LUBE
QUAD, RING
REDUCER
PIPE PLUG
PIN, ROLL
PIN, DOWELL
PIN, ROLL
PLATE, RETAINER
SEAL, OIL
THREAD SEAL
RING, RETAINER
SPRING
SPRING, DISC
SPRING
THRUST WASHER
DISC, BRAKE
SPACER, BRAKE



REAR SPADE HYDRAULICS

REF.
NO.

NO.
REQ’D

PART
NUMBER DESCRIPTION

1
2
3
4
5
6
7
8
9

REF.
4
2
4
2
4
4
4
2

0300010
0300040
0301522
0301816
0302510
0302980
0303017
0303588
0303688

CONTROL VALVE, VDP11DDD108
CONNECTOR, 8MJ-8MP
CONNECTOR, 6MJ-6MB
FITTING, 8FP-8FP45
ADAPTER, 6MJ-6MBL
NIPPLE, BLACK PIPE, 1/2" X 5"
CONNECTOR, 8MB-6FB
HOSE ASSEMBLY, 108"
SPADE CYLINDER

Section VI - PARTS (cont’d)

VI-28



HYDRAULIC CYLINDERS - UNDERLIFT

UNDERLIFT LIFT CYLINDER

UNDERLIFT EXTEND CYLINDER

REF.
NO.

NO.
REQ’D.

PART
NUMBER DESCRIPTION

1
2

1
--

0302352
--

CYLINDER, LIFT (COMPLETE)
SEAL KIT, UNDERLIFT LIFT CYLINDER

REF.
NO.

NO.
REQ’D.

PART
NUMBER DESCRIPTION

1
2

1
--

0301811
--

CYLINDER, EXTEND (COMPLETE)
SEAL KIT, UNDERLIFT EXTEND CYLINDER

Section VI - PARTS (cont’d)

VI-29



HYDRAULIC CYLINDERS - UNDERLIFT

UNDERLIFT FOLD CYLINDER

REF.
NO.

NO.
REQ’D.

PART
NUMBER DESCRIPTION

1
2

1
--

0303042
--

CYLINDER, FOLD (COMPLETE)
SEAL KIT, UNDERLIFT FOLD CYLINDER

Section VI - PARTS (cont’d)

VI-30



HYDRAULIC CYLINDERS - WRECKER

BOOM LIFT CYLINDER

BOOM EXTEND CYLINDER

REF.
NO.

NO.
REQ’D.

PART
NUMBER DESCRIPTION

1
2

2
--

0302222
--

CYLINDER, BOOM LIFT (COMPLETE)
SEAL KIT, BOOM LIFT CYLINDER

REF.
NO.

NO.
REQ’D.

PART
NUMBER DESCRIPTION

1
2

1
--

0303356
--

CYLINDER, BOOM EXTEND (COMPLETE)
SEAL KIT, BOOM EXTEND CYLINDER

Section VI - PARTS (cont’d)

VI-31



Section VI - PARTS (cont’d)

VI-32

HYDRAULIC CYLINDER - REAR SPADE

REAR SPADE CYLINDER

REF.
NO.

NO.
REQ’D.

PART
NUMBER DESCRIPTION

1
2

2
--

0303688
--

CYLINDER, REAR SPADE (COMPLETE)
SEAL KIT, REAR SPADE CYLINDER



Section VI - PARTS (cont’d)

VI-33

BOOM SWIVEL ASSEMBLY

REF.
NO.

NO.
REQ’D

PART
NUMBER DESCRIPTION

—

—

1
2
3
4
5
6
7
8
9
10

1

1

1
1
2
1
3
2
1
1
1
1

0901673

0901674

0300113
0300311
0400133
0400140
0400392
0700511
0700563
0802027
0803577
0803578

BOOM SWIVEL ASSEMBLY, LEFT (COMPLE
BOOM SWIVEL ASSEMBLY, RIGHT

(COMPLETE)

GREASE FITTING
SHEAVE,  10" 
SCREW, 3/8"-16 X 3" HEX HD CAP
SCREW, 3/8"-16 X 4" HEX HD CAP
NUT, 3/8"-16 NYLOK HEX
CABLE GUIDE, BOTTOM
SHAFT, SHEAVE
CABLE GUIDE WELDMENT
SWIVEL WELDMENT, LEFT
SWIVEL WELDMENT, RIGHT



VI-34

Section VI - PARTS (cont’d)
MODULAR WIRING KIT

REF.
NO.

NO.
REQ’D

PART
NUMBER DESCRIPTION

--
10
11
12
13
14
15
16
17
18
19
20
21
22

--
23
24
25
26
27
28

--
15
2
1
1
15
1
1
6
12
1
1
1
6

--
2 FT.

6
1
1
2
2

0902536
0301503
0301800
0301812
0301888
0302433
0302853
0302854
0302871
0302873
0302874
0302875
0303226
0400367

0903069
0300077
0300153
0301812
0303061
0400057
0400367

MODULAR WIRING KIT
# 10 RING CONNECTOR
JUNCTION BOX, 6-POSITION
HEAT SHRINK TUBE, 1/4"
RECTIFIER HARNESS, AUX & BACKUP LIGHT
CABLE TIE, 7"
WIRING HARNESS, LEFT
WIRING HARNESS, RIGHT
MALE TERMINAL
CABLE SEAL
CONNECTOR, 6-WAY MALE
CONNECTOR, 6-WAY FEMALE
CIRCUIT BREAKER, HI AMP WATERPROOF
NUT, 1/4"-20 NYLOK HEX

BACK UP ALARM KIT
WIRE, 16 GA., RED
CONNECTOR, WIRE
HEAT SHRINK TUBE, 1/4"
BACK UP ALARM
SCREW, 1/4"-20 X 1-1/4" HEX HD CAP
NUT, 1/4"-20 HEX NYLOK



VI-35

Section VI - PARTS (cont’d)

REF.
NO.

NO.
REQ’D

PART
NUMBER DESCRIPTION

1
2
3

4
2
24

0302542
0302543
0400025

LIGHT, STOP & TURN (COMPLETE)
LIGHT, BACKUP (COMPLETE)
SCREW, # 8-32 X 3/4" RD HD SLOTTED

(A) STOP/TURN/BACKUP LIGHTS

LIGHT KIT



Section VI - PARTS (cont’d)

VI-36

LIGHT KIT

(B) 3-LIGHT BAR

REF.
NO.

PART
NUMBER DESCRIPTION

1
2
3

0300442
0300507
0300511

3-LIGHT BAR ASSEMBLY, COMPLETE
BULB, MARKER LIGHT
LENS, 3-LIGHT BAR

REF.
NO.

PART
NUMBER DESCRIPTION

1
2
3
4
5

0301390
0304123
0304124
0304125
0304126

LIGHT, TURN (COMPLETE)
BEZEL MOUNTING SCREW
CHROME BEZEL
LENS & BULB ASSEMBLY
GROMMET & PLUG KIT

(C) STOP & TURN LIGHT



VI-37

Section VI - PARTS (cont’d)
LIGHT KIT

REF.
NO.

PART
NUMBER DESCRIPTION

1 0302544 LIGHT, DOME (COMPLETE)

(E) DOME LIGHT

(D) FLOOD LIGHT

REF.
NO.

PART
NUMBER DESCRIPTION

1 0302201 LIGHT, FLOOD (COMPLETE)



Section VI - PARTS (cont’d)

VI-38

LIGHT KIT

(G) LICENSE PLATE BRACKET &
ILLUMINATOR

REF.
NO.

PART
NUMBER DESCRIPTION

1
2
3

0300076
0300273
0300512

BRACKET, LICENSE PLATE
LICENSE PLATE ILLUMINATOR (COMPLETE)
BULB, LICENSE PLATE ILLUMINATOR

(F) MARKER LIGHTS

REF.
NO.

PART
NUMBER DESCRIPTION

1
2

0301740
0301741
0301742

GROMMET & PLUG, MARKER LIGHT
SEALED MARKER LIGHT, RED
SEALED MARKER LIGHT, AMBER



VI-39

Section VI - PARTS (cont’d)
GLAD HAND ASSEMBLY

REF.
NO.

NO.
REQ’D

PART
NUMBER DESCRIPTION

1
2
3
4
5
6
7
8
9
10
11
12
13
14
15

1
1
2
2
2
2
1
9
2
2
4
2
2
1
1

0301862
0301909
0301944
0301945
0301946
0301947
0301948
0400062
0400070
0400367
0400451
0400463
0703795
0703797
0801099

CATERPILLER GROMMET
RECEPTACLE BOOT
GLAD HAND COUPLING
GLAD HAND PLUG
CONNECTOR
ADAPTER, 1/4" NPTM X 3/8" SYN. HOSE
HD 7-WAY TRAILER CONNECTOR
SCREW, 1/4"-20 X 3/4" HEX HD SELF-TAP.
SCREW, 1/4"-20 X 1" HEX HEAD CAP
NUT, 1/4"-20 NYLOK HEX
FLATWASHER, 1/4"
FLATWASHER, 5/16"
HOSE, 3/8" X 4" SYNTHETIC
LID, GLAD HAND HOUSING
GLAD HAND HOUSING



NOTES



NOTES



�������� ��

���� �� ��� �
������ ��
�����
 ���� ���� ��� ����� ! �
��"�
 �
 ����
 ����� !
�
������ ���� #� 	
�� 	
�� ��	���� �� ����
��� ��� ��
"������� 	�
 � ��
��� �	 ������ $%&' ������
	
�� ���� ������ �� ��
����( #�� �� �� ����� ����� ���� ��

���) ��
��� �*���� �����)+	��
 $&,'
������ 	
�� ���� �	 ����	����
� #) ����� !� ��� ��
�����
 ���� �
�����) ����	) ����� ! ��
�
����� �	 ��) 	����
� �� ����
��� �
 ��
"�������� �� �� ����� ����� ����� ! ������ ���� ����	�������
����
 ���� �����)+	��
 $&,' ������ 	
�� ���� �	 ������
) �
 ������ $%&' ������ 	
�� ���� ������ ��
��
����( ��������
 �� ��
���
�

����� !-� �#�������� ����
 ���� ��

���)( �������
) �
 ����
����( �� ������� �� ��� 
����
 �


���������� �� ��� ����� ! 	����
)( �
 �� � ����� ���������� #) ����� !( �	 ���� ��
� �
 ��
�� ��
����� �����
 ���� ���������� #) ����� ! �� #� ��	������ �� ����
��� �
 ��
"�������� ��� �


�����	����
�� ��
�� ���� #� ���� 	�
 ��) 
���������� �� ����� !-� �������

���� ��

���) �� ��� �
���	�
�#������� ��

���) ���� ��� �#������ ����� ! �� #��
 ��� ���� �	 ��#�
 �

�
�����
������ ���
��� �� ���������� ���� ��� 
����
 �
 
���������� �	 ��) ��
�� 	���� �� #� ��	������(
��
 ����� �� ����) �� � �
����� ���� ����� 
����
� �
 ����
������ ���� #��� ���� ������ �����
�.�� #)
����� !�

�/��0� �1 �/0 �112! 1�� 34 �5 �� �5�1 6�  ���!( ����� ! 
�7�1 �4 4�5� 
6�  ���!( �/0 �11 4 �
02���( ��� 5� �8! ��1�2��
1 �22 4�5� 6�  �����1
���2����9( 8�� �4� 2�
���� �4( �5� �
02��� 6�  �����1 43 
� �5����8�2��! ���
3����11 34 � 0� ����2� 0� 041�� ����� ! ����� �� �� ����� #� ���#�� 	�
 ������� ��������(
������� ���� �	 �
�	��� �
 ��������( �
 ��) ����
 �������( ����������( ����
���( �
 ������������� �������
�����
���� �
 
������� �� ��) �
����� �
 ��
��( ������
 #���� �� ����������( ��
��� ���#����)( #
���� �	
����
���( #
���� �	 ��

���)( ���
��
���������� �
 ��) ����
 ����� ����
)( 
���
����� �	 ������
 ���
���� 
������� 	
�� ��) ����
�� �
 ��
������
 
����
����� ����� ����� ! "��� �
 ��� 
����� ��
"��� �#��� �� ��� ���� �	 �����

����� ! 
�7�1 �4 6�  ���!( �/0 �11 4 �
02���( �1 �4 �5� 3���15�� 0 4����1

���3���� �� 4 1�002��� 8! ��4�5� 
���3���� � ��� 1�002��� 8! ����� ! �4
0� �5�1� ( ���������( #�� ��� ������� ��( ��) ������� �� ����� � ����� ! �
����� ��) #� �		�*��
�
 ��) �������
��� �
 ��
� 
���( ��� ����� ! �/0 �112! ��1�2��
1 ��! �
02���
6�  �����1 43 
� �5����8�2��! 4 3����11 34 � 0� ����2� 0� 041� �1 �4 1��5
�:��0
��� 4 0 4����1� ���� �������� ����� �� �� ��) �		��� �
 �������� ��� 
����� �	 ���
��
�����
 �� 
��) �� ���� ��

������ �� �
� �*������ #) ���� ����	����
�
� �
 �������
�� ����� !
�����( �� ��� �*���� ��
������ ����
 �������#�� ���( ���� �� �� ��� ��
�����
 ���� ����	����
�
-� �

�����
-� ��

���)�

����� !( ����� �����) �� ��� �	 ���������� ���
�������( 
���
��� ��� 
���� �� ���
��� ��� �
������
��
���� ������� �� ������ �
 ����
���� �� �� ��) ���� ����
�#�� ������� #���� �#������� ��
����
��
��� ���� ������� �� �
������ �
�������) ����� ���� ��

���) �� ��� �������� �� ����
 �

������� ��� 	�������� �����( ����� �
� ��� 	�
�� #) ��) �	 �*����� ��� ��� ����������;

�� ��
��� ����
��
����� �	 �
��( �����( �����
���( ��� �����
���� ����� ��� �� ���
 �
 �*����
� ��
������
( 
��� ����������( 
��� �
��������( ����

8� ��) ������ �
 ��	��� ��� �� ��������( ������( �#���( ���
���
 �
 �������
�.�� 
����
�( 	����
�
�� �
����� 
������#�� ��� �������
) �����������( �
 ���� 	�
 ����� ��� ��������� ��� ���
�������� �
 ���������

�� ����
������ �
 ����	�������� ���� �		��� ��
	�
�����( ���
����� �
 
����#����)�
�� ��
��� ����������� ��
�� ���������( #�� ��� ������� ��( ���
 ����( #�������( ��
� 
���( ��� 	����(
	����
�����( ����� #��#�( �)�
����� ���( 	����
�( ��� ��� ����� #�����

�� �� �������	
 ��
������
 ���� ������
 ����� �� ���	��
 �������
 ����
������
 ���
���� ���		 �� ��� ��� ��� ������� �� 	������ �� ������ ����	�
�� ��� ��
 ����� �������� ����


�����( )�**���+

�������<
� �������� �	 
����
 ������
��� ������ ��������� ����

�	�� ������� � �!" • ���� ��� ���

����"#$%& '"(("))"" �����

'"�"�%�(" *��	+ ���,-���

��*��
 �	�,�*

������� 	
�	��


�������0

. ��!�)��( �1 ����" �(23)� �") '�#�(4 �53��6"(� �(7�

���� ���� !" 
#�$% •••• �!� %&'() �%**%++%% �,�-� •••• .-/�0 1��23/,/

�'���*4 �55#%++6 ���� �!7 /1� •••• �!� %&'() �%**%++%% �,�-� •••• �%�%76 ��-8-, �������� �





